ASSEMBLY INSTRUCTION FOR

BAR TABLE
DA-18010-6-BTT / DA-18010-6-BTB

Caution : Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause
injury, therefore, for your protection, please remove any exposed staples used in packing.
1.We recommend that you should assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage the product or injury to persons during assembly.

2.Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during

shipment.
3.Please do not over tighten screws or bolts.
4.Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

PARTS LIST HARDWARE LIST
NO. PART DESC CODE QTY NO. HARDWARE DESC CODE (Q'TY|
A Bar Table Top PDA-18010-6-BTT 1 1 () [ Allen Bolt (§1/4" *1-1/2") 7
2 Allen Bolt (&1/4" *3/4") 12
DA-18010-6-BTB
B Bar Table Base 1 3 Allen Bolt (®1/4" *9/1 6“) PD18010 2
: " x -BTTHW
|l < Ice Tray PDA-18010-6-BTBICTRY 1 4 e Spring Washer (21/4")" 210 21
Dl <> Plastic Tray PDA-18010-6-BTBPTTRY 1 S Flat Washer (@1/4") * 216 2
%‘ 6 o D-nut(d1/4") * 13mm 14
E Side Foot Rest PDA-18010-6-BTTSFR1 2
7 " | Allen Wrench (M4) 2
. \ Front Foot Rest PDA-18010-6-BTTSFR2 1 (== SCREW-DRIVER (NOT PROVIDED)

G

Bottle Openner

PDA-18010-BTTBOP

1

|A Only tighten all bolts when all bolts aligned with bolt inserts |

STEP 1 : Attach the top.

i 3
|
l

P

\
/%w |

STEP 2 : Attach the side foot rest at both the sides.

MADE IN VIETNAM

Page 1 of 2




ASSEMBLY INSTRUCTION FOR

BAR TABLE
DA-18010-6-BTT / DA-18010-6-BTB

STEP 3 : Attach the front foot rest .

\
\\

s

!

J \
/
-

STEP 4 :

STEP 5 The light is operated by touching the metal

button located on the left of the Bar Table.

Bottle
Openner

§

Adjustable leveler
(5pcs).

Complete

MADE IN VIETNAM Page 2 of 2




